sarans. FCC RF Test Report Report No. : FR3D0816A

11AX160MIMO_Ant0_6505_996Tone_RU67

Spectrum o
Ref Level 10.00 dBm  Offset 15.56 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém i
-20 dBm T
-30 dBm = &=
1 I
-40 dBm }. | " | | ||
-50 dBm H
&0 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.00 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -251,040 MHz 2,000 MHz 6.24504 GHz -56.90 dBm -50.90 dB -10.90 dB
-251.040 MHz | -167.360 MHz 2,000 MHz 6.25400 GHz -56.97 dBm -50.97 dB -10.97 dB
-167.360 MHz -84.680 MHz 2,000 MHz 6.41956 GHz -41.51 dBm -35.51 dB -15.43 dB
-84.680 MHz -83.680 MHz 2,000 MHz 6.42036 GHz -41.84 dBm -35.84 dB -16.67 dB
983.680 MHz 84.680 MHz 2.000 MHz 6.58964 GHz -51.69 dBm -45.69 dB -26.52 dB
84.680 MHz 167.360 MHz 2,000 MHz 6.64919 GHz -52.48 dBm -46.47 dB -20.71 dB
167.360 MHz 251.040 MHz 2,000 MHz 6.75576 GHz -56.31 dém -50.30 dB -10.34 dB
251.040 MHz 400.000 MHz 2.000 MHz 6.80848 GHz -55.93 dém -40.93 dB -0.93 dB

il J [T

Date: 15.JAN.2024 21:24:47

11AX160MIMO_Antl_6505_996Tone_RU67

Spectrum A
Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm
-20 dem
-30 dem ”J
- ~l_
~40 dBm } ‘ ‘ ||
50 dem / t
60 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.03 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -248.160 MHz 2.000 MHz 6.25648 GHz | -56.62 dBm -49.59 dB -9.59 dB
-248.160 MHz -165.440 MHz 2.000 MHz 6.25712 GHz | -56.63 dBm -49.60 dB -9.64 dB
-165.440 MHz -83.720 MHz 2.000 MHz 6.42108 GHz | -41.15 dBm -34.12 dB -14.11 dB
-83.720 MHz -82.720 MHz 2.000 MHz 6.42132 GHz | -40.86 dBm -33.83 dB -14.67 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.58868 GHz -53.19 dBém -46.16 dB -27.00 dB
83.720 MHz 165.440 MHz 2.000 MHz 6.67008 GHz -55.87 dBm -48.84 dB -20.88 dB
165.440 MHz 248.160 MHz 2.000 MHz 6.75272 GHz -56.22 dBm -49.19 dB -9.25 dB
248.160 MHz 400.000 MHz 2.000 MHz 6.89840 GHz -55.66 dBm -48.63 db -8.63 db
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sarans. FCC RF Test Report

Report No. : FR3D0816A

11AX160MIMO_Ant0_6665_996Tone_RU68

Spectrum o
Ref Level 10.00 dBm Offset 15.86 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBm i
-20 dBm _J
-30 dBm p— 1"
-40 dBm \
-50 dBm .
“50 dBm L
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.29 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.41392 GHz -55.91 dBm -49.61 dB -9.61dB
-248,640 MHz | -165.760 MHz 2,000 MHz 6.41664 GHz -56.10 dBm -49.81 dB -9.85 dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.50056 GHz -55.68 dBm -49.39 dB -21.52 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.58116 GHz -53.00 dBm -46.70 dB -27.54 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.74884 GHz -41.92 dBm -35.62 dB -16.46 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.74892 GHz -41.22 dBm -34.93dB -14.93 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.91336 GHz -55.64 dgm -49.34 dB -0.38 db
248,640 MHz 400.000 MHz 2.000 MHz 6.93664 GHz -55.48 dBm -40.19 dB -0.19 dB
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Spectrum

(=)

Ref Level 10.00 dBm  Offset 15.65 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBm i
-20 dBm ’J
-30 dBm
-40 dBm ‘ \\
-50 dBm
o
60 dem L
-70 dBm
-80 dBm
CF 6.665 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.92 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -247.,680 MHz 2.000 MHz 6.41432 GHz | -56.15 dBm -49.23 dB -9.23 dB
-247.680 MHz -165.120 MHz 2.000 MHz 6.41744 GHz | -56.28 dBm -49.36 dB -9.37 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.50784 GHz | -54.64 dBm -47.72 dB -20.50 dB
-83.560 MHz -82.560 MHz 2.000 MHz 6.58148 GHz | -54.00 dBm -47.08 dB -27.92 dB
82.560 MHz 83.560 MHz 2.000 MHz 6.74852 GHz -41.88 dBm -34.96 dB -15.79 dB
83.560 MHz 165.120 MHz 2.000 MHz 6.74868 GHz -42.01 dBm -35.09 dB -15.08 dB
165.120 MHz 247.680 MHz 2.000 MHz 6.91240 GHz -55.63 dBm -48.91 dB -8.95 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.99568 GHz -55.64 dBm -48.72 dB -8.72 db
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sarans. FCC RF Test Report Report No. : FR3D0816A

11AX160MIMO_Ant0_6825_996Tone_RUG7

Spectrum o
Ref Level 10.00 dBm  Offset 15.70 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém ‘
-20 dBm K
-30 dBm
-40 dBm
/ A
-50 dBm
-60 dBm £
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.60 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.57288 GHz -56.23 dBm -49.62 dB -9.62 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.57792 GHz -56.45 dBm -49.85 dB -9.87 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.74132 GHz -38.80 dBm -32.19.dB -12.17 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.74164 GHz -39.78 dBm -33.18 dB -14.01 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.90836 GHz -50.67 dBm -44.07 dB -24.90 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.98968 GHz -55.30 dBm -48.69 dB -20.71 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.07120 GHz -58.72 dgm 52.12 dB -12.27 db
247.200 MHz 400.000 MHz 2.000 MHz 7.08016 GHz -58.70 dBm -52.10 dB -12.10 dB
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Date: 15.JAN.2024 21:29:.03

11AX160MIMO_Antl_6825_996Tone_RU67

Spectrum A
Ref Level 10.00 dBm  Offset 15.72 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm
-20 dem
-30 dem
~40 dBm ,, IH
-50 dBm M
-60 dBm
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.41dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.000 MHz -246.240 MHz 2.000 MHz 6.44096 GHz | -56.18 dBm -49.77 dB -9.77 dB
-246.240 MHz -164.160 MHz 2.000 MHz 6.57880 GHz | -56.42 dBm -50.01 dB -10.01 dB
-164.160 MHz -83.080 MHz 2.000 MHz 6.74188 GHz | -39.29 dBm -32.88 dB -12.88 dB
-83.080 MHz -82.080 MHz 2.000 MHz 6.74196 GHz | -39.85 dBm -33.43 dB -14.27 dB
82.080 MHz 83.080 MHz 2.000 MHz 6.90804 GHz -52.60 dBm -46.19 dB -27.02 dB
83.080 MHz 164.160 MHz 2.000 MHz 6.98912 GHz -55.23 dBm -48.82 dB -20.82 dB
164.160 MHz 246,240 MHz 2.000 MHz 7.07016 GHz -56.59 dBm -52.17 dB -12.33 dB
246,240 MHz 400.000 MHz 2.000 MHz 7.07592 GHz -58.62 dBm -52.20 db -12.20 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3D0816A

11AX160MIMO_Ant0_6985_996Tone_RU68

Spectrum o
Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém |
-20 dBm
-30 dBm
- I~
-40 dBm = .\ ~
-50 dBm
et
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.73520 GHz -55.57 dBm -49.94 dB -9.94 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.73568 GHz -55.63 dBm -50.01 dB -10.05 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.82872 GHz -53.50 dBm -47.88 dB -20.86 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.90084 GHz -52.37 dBm -46.75 dB -27.58 dB
983.200 MHz 984.200 MHz 2.000 MHz 7.06916 GHz -41.16 dBm -35.54 dB -16.37 dB
84.200 MHz 166.400 MHz 2,000 MHz 7.06924 GHz -40.68 dBm -35.06 dB -15.05 dB
166,400 MHz 249,600 MHz 2,000 MHz 7.23416 GHz -59.68 dém -54.06 dB -14.12 dB
249,600 MHz 400.000 MHz 2.000 MHz 7.32004 GHz -59.31 dém -52.69 dB -13.69 dB
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Gl e

Date: 15.JAN.2024 21:31:27

11AX160MIMO_Antl_6985_996Tone_RU68

Spectrum A
Ref Level 10.00 dBm  Offset 15.97 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm
-20 dem
-30 dem
] [
-40 dBm } \
-50 dBm Ty m
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.84 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-400.,000 MHz -250.080 MHz 2.000 MHz 6.73000 GHz | -54.99 dBm -50.15 dB -10.15 dB
-250.080 MHz -166.720 MHz 2.000 MHz 6.73496 GHz | -55.67 dBm -50.83 dB -10.84 dB
-166.720 MHz -84.360 MHz 2.000 MHz 6.83145 GHz | -51.89 dBm -47.05 dB -20.32 dB
-84.360 MHz -83.360 MHz 2.000 MHz 6.90068 GHz | -52.92 dBm -48.08 dB -28.91 dB
83.360 MHz 84.360 MHz 2.000 MHz 7.06932 GHz -40.21 dBm -35.37 dB -16.21 dB
84.360 MHz 166.720 MHz 2.000 MHz 7.06948 GHz -39.51 dBm -34.67 dB -14.65 dB
166.720 MHz 250.080 MHz 2.000 MHz 7.23464 GHz -59.24 dBm -54.40 db -14.46 dB
250.080 MHz 400.000 MHz 2.000 MHz 7.23672 GHz -59.02 dBm -54.17 db -14.17 dB
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= as. FCC RF Test Report Report No. : FR3D0816A

Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AYG
e
40.0 T3
30.0
!
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.189 33.05 -31.01 64.06 22.60 0.03 10.42 QP
2 0.189 22.95 -31.11 54.06 12.50 0.03 10.42 Average
3 0.484 34.10 -22.17 56.27 23.60 —0.02 10.22 QF
4 0.484 33.40 -12.87 46.27 23.20 -0.02 10.22 Average
5 0.524 37.06 -18.94 56.00 26.90 —0.04 10.20 QF
6% 0.524 36.76 —9.24 46.00 26.60 -0.04 10.20 Average
7 0.564 36.94 -19.06 56.00 26.80 -0.05 10.19 QP
8 0.564 36.34 -9.66 46.00 26.20 —0.05 10.19 Average
9 25.188 47.38 —-12.62 60.00 36.20 —0.34 11.52 QF
10 25.188 39.48 -10.52 50.00 28.30 -0.34 11.52 Average
11 26.139 48.02 -11.98 60.00 36.80 —0.34 11.56 QP
12 26.139 40.12 -9.88 50.00 28.90 —0.34 11.56 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR3D0816A

: Temperature : 24.2~25.6°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
60.0 | 15E RS5247-QP
50.0 | 15E Rssw.e
40.0 5 e
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.169 37.06 -27.97 65.03 26.58 0.04 10.43 QP
2 0.169 20.96 -34.07 55.03 10.48 0.04 10.43 Average
3 0.524 41.02 -14.98 56.00 30.90 -0.08 10.20 QF
4*  0.524 40.72 -5.28 46.00 30.60 —0.08 10.20 Average
5 0.564 39.01 -16.99 56.00 285.90 -0.08 10.19 QP
6 0.564 38.61 -7.39 46.00 28.50 —0.08 10.19 Average
7 22.180 42.60 —-17.40 60.00 31.50 —0.31 11.41 QF
g 22.180 32.60 -17.40 50.00 21.50 -0.31 11.41 Average
9 24.400 46.66 —13.34 60.00 35.50 —0.33 11.49 QP
10 24.400 37.76 —12.24 50.00 26.60 —0.33 11.49 Average
11 26.001 47.81 -12.19 60.00 36.60 -0.35 11.56 QP
12 26.001 40.01 -9.99 50.00 28.80 —0.35 11.56 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
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saronas. FCC RF Test Report

Report No. : FR3D0816A

Appendix C. Radiated Spurious Emission

: L Relative Humidity : |41 ~42 %
Test Engineer : Koi Ji
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band g Antenna  Modulation |Channel Frequency Data RU Remark
(GHz) Rate
Mode 1 U-NII-5 5.925-6.425 CDD 0+1 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 5.925-6.425 CDD 0+1 802.11a 49 6195 6Mbps - -
Mode 3 U-NII-5 5.925-6.425 CDD 0+1 802.11a 93 6415 6Mbps - -
Mode 4 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE20 5955 MCSO0 - -
Mode 5 U-NII-5 5.925-6.425 CDD 0+1 802.11lax HE20 5955 MCSO0 | Partial RU 106/53 -
Mode 6 U-NII-5 5.925-6.425 CDD 0+1 802.11lax HE20 49 6195 MCSO0 - -
Mode 7 U-NII-5 5.925-6.425 CDD 0+1 802.11ax HE20 93 6415 MCSO0 - -
Mode 8 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE40 3 5965 MCSO0 - -
Mode 9 U-NII-5 5.925-6.425 CDD 0+1 802.11ax HE40 3 5965 MCSO0 | Partial RU 242/61 -
Mode 10| U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE40 51 6205 MCSO0 - -
Mode 11 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE40 91 6405 MCSO0 - -
Mode 12| U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE80 5985 MCSO0 - -
Mode 13/ U-NII-5  5.925-6.425 CDD 0+1 802.11ax HE80 7 5985 MCSO0 | Partial RU 484/65 -
Mode 14| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE80 55 6225 MCSO - -
Mode 15 U-NII-5  5.925-6.425 CDD 0+1 802.11ax HE80 87 6385 MCS0 - -
Mode 16| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 15 6025 MCSO0 - -
Mode 17| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 15 6025 MCSO0 | Partial RU 996/67 -
Mode 18| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 47 6185 MCSO - -
Mode 19| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 79 6345 MCSO0 - -
Mode 20 U-NII-6  6.425-6.525 CDD 0+1 802.11a 97 6435  6Mbps - -
Mode 21| U-NIl-6 |6.425-6.525 CDD 0+1 802.11a 105 6475 6Mbps - -
Mode 22| U-NIl-6 |6.425-6.525 CDD 0+1 802.11a 113 6515 6Mbps - -
Mode 23| U-NII-6 |5.925-6.425 SDM 0+1 802.11ax HE20 97 6435 MCSO - -
Mode 24| U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE20 105 6475 MCSO - -
Mode 25| U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE20 113 6515 MCSO - -
Mode 26/ U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE40 99 6445 MCSO0 - -
Mode 27| U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE40 107 6485 MCSO0 - -
Mode 28| U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE40 115 6525 MCSO0 - -
Mode 29| U-NII-6 |6.425-6.525 SDM 0+1 802.11ax HE80 103 6465 MCSO0 - -
Mode 30| U-NII-6 |5.925-6.425 SDM 0+1 802.11ax HE160 111 6505 MCSO0 - -
Mode 31| U-NII-7 |6.525-6.875 CDD 0+1 802.11a 117 6535 6Mbps - -
Mode 32| U-NII-7 |6.525-6.875 CDD 0+1 802.11a 149 6695 6Mbps - -
Mode 33| U-NII-7 |6.525-6.875 CDD 0+1 802.11a 185 6875 6Mbps - -
Mode 34| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE20 117 6535 MCSO0 - -
Mode 35| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE20 149 6695 MCSO0 - -
Mode 36/ U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE20 185 6875 MCSO0 - -
Sporton International Inc. (Kunshan) Page Number : C1 of C116
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Mode Band (%al—l?f) Antenna  Modulation Channel|Frequency g::z RU Remark
Mode 37| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE40 123 6565 MCSO - -
Mode 38/ U-NII-7 | 6.525-6.875 CDD 0+1 802.1lax HE40 147 6685 MCSO0 - -
Mode 39| U-NII-7 | 6.525-6.875 CDD 0+1 802.11lax HE40 187 6885 MCSO0 - -
Mode 40/ U-NII-7 | 6.525-6.875 CDD 0+1 802.11ax HE80 135 6625 MCSO0 - -
Mode 41| U-NII-7 | 6.525-6.875 CDD 0+1 802.11ax HE80 151 6705 MCSO0 - -
Mode 42| U-NII-7 6.525-6.875 CDD 0+1 802.11ax HE80 183 6865 MCSO0 - -
Mode 43| U-NII-7 | 6.525-6.875 CDD 0+1 802.11ax HE160 143 6665 MCSO0 - -
Mode 44| U-NII-8 | 6.875-7.125 SDM 0+1 802.11ax HE160 175 6825 MCSO0 - -
Mode 45| U-NII-8  6.875-7.125 CDD 0+1 802.11a 189 6895 6Mbps - -
Mode 46| U-NII-8  6.875-7.125 CDD 0+1 802.11a 209 6995 6Mbps - -
Mode 47| U-NII-8  6.875-7.125 CDD 0+1 802.11a 233 7115 6Mbps - -
Mode 48/ U-NII-8 | 6.525-6.875 SDM 0+1 802.11ax HE20 189 6895 MCSO0 - -
Mode 49| U-NII-8 | 6.525-6.875 SDM 0+1 802.11ax HE20 209 6995 MCSO0 - -
Mode 50/ U-NII-8 | 6.525-6.875 SDM 0+1 802.11ax HE20 233 7115 MCSO0 - -
Mode 51| U-NII-8 6.525-6.875 SDM 0+1 802.11ax HE20 233 7115 MCSO0 Partial RU 106/54 -
Mode 52| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE40 195 6925 MCSO0 - -
Mode 53| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE40 211 7005 MCSO0 - -
Mode 54| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE40 227 7085 MCSO0 - -
Mode 55| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE40 227 7085 MCSO Partial RU 242/62 -
Mode 56| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE80 199 6945 MCSO0 - -
Mode 57| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE80 215 7025 MCSO0 - -
Mode 58| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE80 215 7025 MCSO0 Partial RU 484/66 -
Mode 59| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE160 207 6985 MCSO - -
Mode 60| U-NII-8 |6.875-7.125 SDM 0+1 802.11ax HE160 207 6985 MCSO0 | Partial RU 996/68 -

2400-2483.5 2400-2483.5 SDM 0+1| 802.11ax HE40 6 2437 MCSO0 - -

Mode 61 U-NII-8  6.525-6.875 SDM 0+1 802.11ax HE20 233 7115 MCSO0 - -

2400-2483.5 2400-2483.5 SDM 0+1  802.11ax HE40 6 2437 MCSO0 - -

Mode 62|2400-2483.5/2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps - -

U-NII-8  6.525-6.875 SDM 0+1 802.11ax HE20 233 7115 MCSO0 - -

Mode 65| U-NII-8 |6.525-6.875 SDM 0+1 802.11ax HE20 233 7115 MCSO0 - -
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Summary of each worse mode

Mode Modulation Ch. (qu) (dlé?X/e/Im) (dlé'un\]/'/tm) M(?jrg)m Pol. l/D-\(\a/Zk Result | Remark
1 802.11a 1 | 5923.41 47.85 68.20 -20.35  H | AVERAGE | Pass | Band Edge
1 802.11a 1 | 11910.22 44.79 74.00 -29.21 |V PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 ' 12390.00 45.79 74.00 -28.21 |V PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 45.54 88.20 -42.66 | H PEAK Pass Harmonic
4 802.11ax HE20 | 1 | 5923.15 47.77 68.20 -20.43 = H | AVERAGE | Pass | Band Edge
4 802.11ax HE20 = 1 | 11910.00 45.61 74.00 -28.39  V PEAK Pass Harmonic
5 802.11ax HE20 | 1 | 5923.80 49.52 68.20 -18.68 H | AVERAGE | Pass | Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 @ 49 - - - - - - - Band Edge
6 802.11ax HE20 49 12390.00 45.82 74.00 -28.18 | H PEAK Pass Harmonic
7 802.11ax HE20 @ 93 - - - - - - - Band Edge
7 802.11ax HE20 | 93 | 12830.00 46.29 88.20 4191  H PEAK Pass Harmonic
8 802.11ax HE40 | 3 | 5921.60 62.30 68.20 -5.90 H | AVERAGE | Pass | Band Edge
8 802.11ax HE40 = 3 | 11930.00 44.92 74.00 -29.08  H PEAK Pass Harmonic
9 802.11ax HE40 3 | 5922.86 61.08 68.20 -7.12 H | AVERAGE @ Pass Band Edge
9 802.11ax HE40 @ 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - - Band Edge
10 802.11ax HE40 | 51 | 12410.00 45.42 74.00 -28.58 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 = 91 | 12810.00 45.15 88.20 -43.05 H PEAK Pass Harmonic
12 802.11ax HE80 | 7 | 5922.44 56.50 68.20 -11.70 | H | AVERAGE | Pass | Band Edge
12 802.11ax HE80 = 7 | 11970.00 44.99 74.00 -29.01 H PEAK Pass Harmonic
13 802.11ax HE80 = 7 | 5924.84 63.63 68.20 -4.57 H | AVERAGE | Pass | Band Edge
13 802.11ax HE80 | 7 - - - - - - - Harmonic
14 802.11ax HE80 | 55 - - - - - - - Band Edge
14 802.11ax HE80 | 55 | 12450.00 44.73 74.00 -29.27  V PEAK Pass Harmonic
15 802.11ax HE8O | 87 - - - - - - - Band Edge
15 802.11ax HE80 | 87 | 12770.00 45.44 88.20 -42.76  V PEAK Pass Harmonic
16  802.1lax HE160 15 | 5901.00 62.55 68.20 -5.65 H | AVERAGE | Pass | Band Edge
16  802.11ax HE160 15 | 12050.00 44.49 74.00 -2951  V PEAK Pass Harmonic
17  802.11ax HE160 15 | 5892.60 83.84 88.20 -4.36 \Y, PEAK Pass @ Band Edge
17 802.11ax HE160 @15 - - - - - - - Harmonic
18 | 802.1lax HE160 | 47 - - - - - - - Band Edge
18  802.11ax HE160 47 | 12370.00 45.03 74.00 -28.97  H PEAK Pass Harmonic
19 | 802.11ax HE160 | 79 - - - - - - - Band Edge
19  802.11ax HE160 79 | 12690.00 44.92 74.00 -29.08  H PEAK Pass Harmonic
20 802.11a 97 - - - - - - - Band Edge
20 802.11a 97 | 12870.00 45.47 88.20 -42.73 | H PEAK Pass Harmonic
21 802.11a 105 - - - - - - - Band Edge
21 802.11a 105 12950.00 45.97 88.20 -42.23 | H PEAK Pass Harmonic
22 802.11a 113 - - - - - - - Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816A

Mode Modulation Ch. (qu) (dlé?X/e/Im) (dlé'un\]/'/tm) M(?jrg)m Pol. l/D-\(\a/Zk Result | Remark
22 802.11a 113 13030.00 45.53 88.20 -42.67  H PEAK Pass Harmonic
23 802.11ax HE20 | 97 - - - - - - - Band Edge
23 802.11ax HE20 97 12870.00 45.57 88.20 -42.63 | H PEAK Pass Harmonic
24 802.11ax HE20 105 - - - - - - - Band Edge
24 802.11ax HE20 105 12950.00 45.11 88.20 -43.09 | H PEAK Pass Harmonic
25 802.11ax HE20 113 - - - - - - - Band Edge
25 802.11ax HE20 113 13030.00 44.73 88.20 -43.47 | H PEAK Pass Harmonic
26 802.11ax HE40 | 99 - - - - - - - Band Edge
26 802.11ax HE40 99 12890.00 44.99 88.20 -4321 |V PEAK Pass Harmonic
27 802.11ax HE40 107 - - - - - - - Band Edge
27 802.11ax HE40 107 12970.00 45.22 88.20 -42.98 | H PEAK Pass Harmonic
28 802.11ax HE40 | 115 - - - - - - - Band Edge
28 802.11ax HE40 | 115 13050.00 45.43 88.20 4277V PEAK Pass Harmonic
29 802.11ax HE80 103 - - - - - - - Band Edge
29 802.11ax HE80 103| 12930.00 45.09 88.20 -43.11 | V PEAK Pass Harmonic
30 | 802.1lax HE160 | 111 - - - - - - - Band Edge
30 | 802.1lax HE160 111 | 13010.00 44.48 88.20 -43.72  H PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117  13070.00 46.54 88.20 -41.66 @V PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 13390.00 44.64 74.00 -29.36  V PEAK Pass Harmonic
33 802.11a 185 - - - - - - - Band Edge
33 802.11a 185 13750.00 45.58 88.20 -42.62 |V PEAK Pass Harmonic
34 802.11ax HE20 | 117 - - - - - - - Band Edge
34 802.11ax HE20 | 117 | 13070.00 45.73 88.20 -42.47 V PEAK Pass Harmonic
35 802.11ax HE20 149 - - - - - - - Band Edge
35 802.11ax HE20 | 149 13390.00 45.69 74.00 -2831  V PEAK Pass Harmonic
36 802.11ax HE20 185 - - - - - - - Band Edge
36 802.11ax HE20 185 13750.00 47.17 88.20 -41.03  V PEAK Pass Harmonic
37 802.11ax HE40 123 - - - - - - - Band Edge
37 802.11ax HE40 123 13130.00 45.43 88.20 -42.77  H PEAK Pass Harmonic
38 802.11ax HE40 147 - - - - - - - Band Edge
38 802.11ax HE40 | 147 13370.00 44.87 74.00 -29.13  H PEAK Pass Harmonic
39 802.11ax HE40 187 - - - - - - - Band Edge
39 802.11ax HE40 187 13770.00 44.85 88.20 -43.35  V PEAK Pass Harmonic
40 802.11ax HE80 135 - - - - - - - Band Edge
40 802.11ax HE80 135 13250.00 44.99 74.00 -29.01  H PEAK Pass Harmonic
41 802.11ax HE80 151 - - - - - - - Band Edge
41 802.11ax HE80 | 151 13410.00 44.56 88.20 -43.64 | H PEAK Pass Harmonic
42 802.11ax HE80 183 - - - - - - - Band Edge
42 802.11ax HE80 183 13730.00 44.56 88.20 -43.64 |V PEAK Pass Harmonic
43 | 802.11ax HE160 143 - - - - - - - Band Edge
43 802.11ax HE160 | 143| 13330.00 44.93 74.00 -29.07 | H PEAK Pass Harmonic
44 | 802.11ax HE160 175 - - - - - - - Band Edge
44 802.11ax HE160 | 175| 13650.00 45.29 88.20 -4291 | H PEAK Pass Harmonic
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= as. FCC RF Test Report Report No. : FR3D0816A
Mode Modulation Ch. (qu) (dlé?X/e/Im) (dlé'un\]/'/tm) M(?jrg)m Pol. l/D-\(\a/Zk Result | Remark
45 802.11a 189 - - - - - - - Band Edge
45 802.11a 189 13790.00 44.29 88.20 -4391 | H PEAK Pass Harmonic
46 802.11a 209 - - - - - - - Band Edge
46 802.11a 209 13990.00 44.80 88.20 -43.40  H PEAK Pass Harmonic
a7 802.11a 233 7126.12 64.24 88.20 -23.96  V PEAK Pass | Band Edge
47 802.11a 233 14230.00 44.71 88.20 -4349 | H PEAK Pass Harmonic
48 802.11ax HE20 189 - - - - - - - Band Edge
48 802.11ax HE20 189 13790.00 44.87 88.20 -4333 | H PEAK Pass Harmonic
49 802.11ax HE20 209 - - - - - - - Band Edge
49 802.11ax HE20 209 13990.00 4451 88.20 -43.69  V PEAK Pass Harmonic
50 802.11ax HE20 |233| 7125.00 66.85 68.20 -1.35 H PEAK Pass @ Band Edge
50 802.11ax HE20 | 233 14230.00 45.10 88.20 -43.10  V PEAK Pass Harmonic
51 802.11ax HE20 |233| 7125.00 66.61 68.20 -1.59 H PEAK Pass @ Band Edge
51 802.11ax HE20 | 233 13850.00 4471 88.20 -43.49  H PEAK Pass Harmonic
52 802.11ax HE40 195 - - - - - - - Band Edge
52 802.11ax HE40 | 195 13850.00 44.71 88.20 -43.49  H PEAK Pass Harmonic
53 802.11ax HE40 | 211 - - - - - - - Band Edge
53 802.11ax HE40 | 211 14010.00 45.62 88.20 -42.58 H PEAK Pass Harmonic
54 802.11ax HE40 | 227 7127.24 47.52 68.20 -20.68 @ H | AVERAGE | Pass | Band Edge
54 802.11ax HE40 | 227 14170.00 45.20 88.20 -43.00 H PEAK Pass Harmonic
55 802.11ax HE40 227 7174.44 48.51 68.20 -19.69  H | AVERAGE | Pass | Band Edge
55 802.11ax HE40 227 - - - - - - - Harmonic
56 802.11ax HE80 199 - - - - - - - Band Edge
56 802.11ax HE80 | 199 13890.00 44.30 88.20 -43.90  V PEAK Pass Harmonic
57 802.11ax HE80 215, 7125.32 47.48 68.20 -20.72 = H | AVERAGE | Pass | Band Edge
57 802.11ax HE80 215 14050.00 44.46 88.20 -43.74  V PEAK Pass Harmonic
58 802.11ax HE80 215 7134.34 49.73 68.20 -18.47 = H | AVERAGE | Pass | Band Edge
58 802.11ax HE80 215 - - - - - - - Harmonic
59 | 802.11ax HE160 207 | 7125.16 48.35 68.20 -19.85 H | AVERAGE | Pass | Band Edge
59 | 802.11ax HE160 207 | 13970.00 45.07 88.20 -43.13 H PEAK Pass Harmonic
60 | 802.11ax HE160 207 | 7127.32 48.45 68.20 -19.75  H | AVERAGE | Pass | Band Edge
60 802.11ax HE160 | 207 - - - - - - - Harmonic
61 802.11ax HE40 | 6 | 2483.62 52.35 54.00 -1.65 H | AVERAGE | Pass | Band Edge
61 802.11ax HE40 = 6 | 7311.00 42.74 74.00 -31.26 V PEAK Pass Harmonic
61 802.11ax HE20 |233| 7125.00 59.99 68.20 -8.21 V | AVERAGE | Pass | Band Edge
61 802.11ax HE20 | 233 14230.00 45.21 88.20 -4299  H PEAK Pass Harmonic
62 802.11ax HE40 | 6 | 2483.50 52.58 54.00 -1.42 H | AVERAGE | Pass | Band Edge
62 802.11ax HE40 = 6 | 7311.00 43.25 74.00 -30.75 V PEAK Pass Harmonic
62 Bluetooth-LE 39  2483.50 52.73 54.00 -1.27 H | AVERAGE @ Pass @Band Edge
62 Bluetooth-LE 39  7440.00 43.48 74.00 -30.52  V PEAK Pass Harmonic
62 802.11ax HE20 233 7125.00 58.79 68.20 -9.41 \Y, PEAK Pass @ Band Edge
62 802.11ax HE20 | 233 14230.00 45.99 88.20 -42.21 |V PEAK Pass Harmonic
65 802.11ax HE20 233| 7125.00 66.51 68.20 -1.69 H PEAK Pass  Band Edge
65 802.11ax HE20 | 233 14230.00 45.83 88.20 -42.37 |V PEAK Pass Harmonic
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6§(Peak) WiFi 6E(Peak)
813 813 |
Bl ; i WW”
by i
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5670.24 58.49 86.20 -19.80 39.95 34.95 13.85 30.38 0.0 108 163 PEAK 1 5955.00 115,92 =--ene weeeen 97.49 35.20 13.65 30.42 0.00  led 163 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFJBE(AVG) WIFLSE(AVG)
50 5 |
s ! s e =
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592341 47.85 68.20 -10.35 29.37 35.15 13.73 30.48 @.00 109 163 AVERAGE 1 5955.00 106,64 ---enn -=eee- B8.21 35.20 13.65 30.42 .00 100 163 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 -
Wifi 6§(Peak) WiFi 6E(Peak)
813 813 |
50 i A MWMMW
R S T
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5914.83 57.44 86.20 -30.76 38.95 35.13 13.76 30.48 0.0 108 194 PEAK 1 5955.00 189,34 ---eme weeeen 5.9 35.22 13.62 30.42 .00 led 194 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I ol e
Av
g - . f’/_/—/w(\/l
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 46.58 68.20 -21.62 28.11 35.15 13.73 30.41 0.0 108 194 AVERAGE 1 5955.00 16175 =--enn =eeeen 3.3 35.22 13.62 30.42 .00 100 194 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D

0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
48 3 4
Peak ,.Ww“ RP—— ,‘WWMMWW“J"‘“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11918.22 4.29 74.80 -30.71 50.21 38.81 19.21 649 @.00 -~ -- PEAK 1 11918.22 4479 74.80 -29.21 SL71 38.81 19.21 649 @.00 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak # DWWWWMW*WL'”
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1239.08 45.38 74.80 -28.62 5L.78 39.09 19.43 6492 @.00 - -- PEAK 1 123%.00 45.79 74.80 -28.21 5219 39.89 19.43 6492 @.08 -~ - PEAK
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
488 ! M § 1 WLWW
Peak Wﬂwwﬂm WWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.08 45.54 83.20 -42.66 51.68 39.30 19.80 64.64 @.08 -~ -- PEAK 1 12830.00 44.80 83.20 -43.40 50.34 39.30 19.80 6464 0.0 - -- PEAC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi §F(Peak) WiFi 6E(Peak)
813 813 |
50 1 A WNWWW“WWMW
uy u
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5817.17 59.39 86.20 -28.61 40.81 35.13 13.75 30.48 0.0 108 178 PEAK 1 5955.00 116,95 ---enn =eeeen 95,50 35.20 13.65 30.42 .00 led 178 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFBBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I o
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592315 47.77 68.20 -10.43 9.9 35.15 13.73 30.48 0.00 109 178 AVERAGE 1 5955.00 165,61 ---enn ==e-e- 718 35.20 13.65 30.42 .00 100 178 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
113 1134 1
45 -+ a5 .l
Wifi GE(Peak) WiFi 6E Peak)
813 813 |
50 i 5 M
it " s
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 584476 57.39 86.20 -30.61 38.92 34.89 13.9 30.32 0.0 108 221 PEAK 1 5955.00 11294 ---eme weeeen 94,51 35.20 13.65 30.42 .00 lee 220 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFJBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I A e
Av
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 592471 46.36 68.20 -21.B4 27.89 35.15 13.73 30.41 0.0 109 221 AVERAGE 1 5955.00 162,54 ---ens weeeen B4I1 35.20 13.65 30.42 .00 lo@ 221 AVERAGE
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBle] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak s i e y ;
e il AP
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11910.08 45.28 74.80 -28.72 52.20 38.81 19.21 649 @.08 -~ - PEAK 1 11910.06 45.61 74.80 -28.39 52.53 38.81 19.21 649 @.00 -~ - PEAK
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saronas. FCC RF Test Report

Report No. : FR3D0816A
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6F(Peak) WiFi 6E(Peak)
813 813 |
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59197 64.16 86.20 -24.04 45.68 35.12 13.76 30.48 0.00 246 180 PEAK 1 5955.00 114,50 ---enn -eeeen 96,07 35.20 13.65 30.42 0.0 246 180 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFPSE(AVG) WIFLSE(AVG)
44 | 88 W
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5923.80 49.52 68.20 -18.68 31.04 35.15 13.73 30.48 0.00 246 180 AVERAGE 1 5955.00 165,60 ----n- -=---- 5717 35.20 13.65 30.42 0.00 246 180 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7PS30JP
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 .l
Wifi §E(Peak) WiFi 6E(Peak)
813 813 |
50 i 5 WWWWWM
it | s
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.24 58.35 86.20 -19.85 39.88 35.14 13.73 30.48 0.0 119 176 PEAK 1 5955.00 168,50 ------ -=---- 90.07 35.20 13.65 30.42 0.00 119 176 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFUSE(AVG) WIFLSE(AVG)
50 5 |
s } a4 b ™
Av
g y o /M’“
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592484 47.74 68.20 -10.46 29.77 35.15 13.73 30.41 0.0 119 176 AVERAGE 1 595500 99.59 ---eee weeee- BLIG 35.20 13.65 30.42 .00 119 176 AVERAGE
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MWWW DMMMWWW“W "
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12399.08 45.82 74.80 -28.18 52.22 39.09 19.43 6492 @.00 - -- PEAK 1 123%.00 45.24 74.80 -28.76 SL.64 39.89 19.43 6492 @.08 - - PEAC
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
mL&veI(dBu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 ! b !
) A A g
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.29 83.20 -41.91 5L.83 39.30 19.80 6464 @.08 -~ -- PEAK 1 12830.00 45.24 83.20 -42.96 50.78 39.30 19.80 64.64 0.0 - -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
N ! B |
50 5
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592258 78.81 88.20 -9.39 60.33 35.15 13.73 30.48 0.0 109 178 PEAK 1 5965.00 115,84 ---ene weeeen 9.4 35.22 13.62 3042 0.00 109 178 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1\/\/ 5 |
45.3NM s L,WIJ""
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5921.60 62,38 68.20 -5.99 43.82 35.14 13.74 30.48 0.00 109 178 AVERAGE 1 5965.00 165,83 ---enn -=e-e- §7.41 35.22 13.62 30.42 0.00 109 178 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C116
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= as. FCC RF Test Report Report No. : FR3D0816A
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 1
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
1
51 WMWMMWMWW 60 W
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.60 72.81 86.20 -15.39 5433 35.15 13.73 30.48 0.0 108 222 PEXK 1 5965.00 11155 =--enn weeeen 93,13 35.22 13.62 30.42 .00 lee 222 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5 |
45.8Mf\/\/ 8 L,._,\,-—-/“’_ﬁ
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.% 6.1 68.20 -7.89 41.84 35.15 13.73 30.41 0.0 109 222 AVERAGE 1 5965.00 162,21 ---enn ==eee- B3.80 35.24 13.60 30.43 0.00 0@ 222 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B1.3_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
48 1 ol s
Pea_k Mﬂﬂ'“‘*‘“w*ww WWWW
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 44.92 74.80 -29.08 5195 38.83 19.13 64.99 .00 == PEAK 1 11930.00 44.81 74.80 -29.19 5L.B84 38.83 19.13 6499 @.00 -~ - PEAK

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_242/61_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
B3 ! B3 |
50 5
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5913.20 8.04 86.20 -B.16 6155 35.13 13.76 30.48 0.0 214 174 PENK 1 5965.00 114,52 =--ene weeeen 96.09 35.20 13.65 30.42 0.00 214 174 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5 |
4a.av'\w~wwwwmfm/\/v s Lﬂu«—f‘-“”
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5922.86 61.08 68.20 -7.12 42.60 35.15 13.73 30.48 @.00 214 174 AVERAGE 1 5965.00 104,44 --eene woeeen B6.81 35.20 13.65 30.42 0.00 214 174 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C116
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_242/61_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 ‘ a5 -
Witj 6E(Peck) WiFi 6E(Peak)
813 813 |
1
50 5.
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592412 7316 86.20 -15.19 54.62 35.15 13.73 30.48 0.0 108 170 PEAK 1 5965.00 108,58 ---env -=---- 59.15 35.20 13.65 30.42 .00 lee 170 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
1
s 8 W
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.79 55.78 68.20 -12.42 37.39 35.13 13.75 30.48 0.00 108 170 AVERAGE 1 5965.00 98.53 ---ees -eeee- B0.10 35.22 13.63 30.42 .00 100 170 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m ol
Peak wmmmwwww%ww . MWWWWWJ"W
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12419.00 45.42 74.00 -28.58 51.84 39.01 19.48 64.91 .00 == PEAK 1 10410.00 4450 74.80 -29.50 50.92 39.81 19.48 6491 @.00 -~ - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
b 1 - g 4 P
Peak Aot AR R e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.00 45.15 28.20 -43.05 50.79 39.30 19.71 6465 0.0 - - PEAC 1 12810.00 44,56 88.20 -43.34 50,50 39.30 19.71 6465 0.0 - -- PEAC
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 33 *
45 - a5 .l
i GE{Peak) WiFi 6E Peak)
813 813
1 ninJ i | R i
SS'UWWWW v W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59156 73.02 68.20 -15.18 54.53 35.12 13.77 30.48 0.0 106 179 PEAK 1 5965.00 112,49 ---eee woeeen 94,10 35.25 13.57 3043 0.00  le6 179 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
1
) I w
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5922.44 56.50 68.20 -11.70 38.03 35.14 13.73 30.48 0.00 106 179 AVERAGE 1 5965.00 162,83 ---ens -=e-e- B445 35,27 13.55 3044 0.00 106 179 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 W a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
o ! Bl W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5885.16 65.43 86.20 -20.77 46.95 35.84 13.83 30.39 .60 119 221 PENK 1 5965.00 110,01 -----s -=---- 9163 35.27 13.55 3044 a.0e 119 220 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
i
) I W
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.84 54,55 68.20 -13.65 36.08 35.15 13.73 30.41 2.0 119 221 AVERAGE 1 5985.00 99.40 ---e-s -ee-e- BLO2 35.27 13.55 3044 0.00 119 221 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816A

Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg
1 11970.08 4459 74.00 -29.01 52.24 38.87 18.97 65.89 .00

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 | 813 |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § 1 iJwM
Peak PP At R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7PS30JP
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_484/65_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 !
45 1 a5 -
Witi 6E(Peak) WiFi 6E(Peak)
N : B |
50 5
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5919.88 78.75 86.20 -9.45 60.77 35.14 13.74 30.48 0.0 108 19 PEAK 1 5985.00 11142 ---ene weeeen 92,99 35.20 13.65 30.42 .00 led 199 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
) WIFLBE(AVG) WIFLSE(AVG)
50 ‘ 5
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592484 63.63 68.20 -4.57 45.16 35.15 13.73 30.41 0.0 109 199 AVERAGE 1 5965.00 100,54 ---ens -eeeen 212 35.25 13.60 30.43 0.00 100 199 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_484/65_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
WiiNE(Pe WiFi GE(Peak
IR |
813 813
1
50 ﬂ W 5
a s
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5815.56 73.07 86.20 -15.13 54.59 35.13 13.75 30.48 0.00 108 169 PEAK 1 5965.00 16,52 ---=ns -=---- B8.09 35.20 13.65 30.42 .00 le@ 169 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 ] W 5
A AR Y u
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5921.60 59.06 68.20 -9.14 40.58 35.14 13.74 30.48 0.00 109 169 AVERAGE 1 5985.00 96,93 ---eee -eeee- 78,50 35.22 13.63 30.42 0.00 100 169 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m o Jaal § 1
Peak A P At mmwmw“"‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 10450.00 43.74 74.80 -30.26 50.38 38.65 19.59 64.88 .00 PEAK 1 10450.00 4473 74.80 -29.27 5L37 3B.65 19.59 6468 0.0 -- - PEAK
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s ! “ b "
AP oy A P A ’ WA
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 45.37 83.20 -42.83 51.69 39.30 19.66 64.68 @.08 -~ -- PEAK 1 1770.00 45.44 88.20 -42.76 SL16 39.30 19.66 64.68 @.08 -~ - PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1136 !
45 : a5 -
WiH GE(PEak) |l WiFi GE(Peak
813 813 |
1
650 4 W
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 56%9.80 72.77 86.20 -15.43 54.26 35.10 13.80 30.39 0.00 106 180 PEAK 1 6625.00 11176 =--enn ==e-en 93,20 35.34 13.65 30.45 0.00 le6 180 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) Il WIFLSE(AVG)
" /_\/\f\/\/'\/\/\/ W " |
4 4 L,\_.\ﬂ—/“‘"
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5981.60 62.55 68.20 -5.65 44.04 35.10 13.80 30.39 @.00 106 180 AVERAGE 1 6625.00 100,30 ------ ------ BL76 35.34 13.65 30.45 .00 106 180 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 ! a5 -
i i OF{Peak) I WiFi 6E(Peak)
813 813 |
1
650 WWMM‘A/MW 5.
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5912.80 67.94 86.20 -20.26 49.45 35.13 13.76 30.48 0.0 151 222 PEXK 1 6625.00 17,18 ---ens ==--e- B8.64 35.34 13.65 30.45 0.0 131 222 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
ik ik 1
813 813
WIFLBE(AVG) Ll WIFLSE(AVG)
50 5 |
i
4 4 W
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5983.60 56.52 68.20 -11.68 38.01 35.11 13.79 30.39 @.60 131 222 AVERAGE 1 6625.00 96,69 ---ens -=e--- 78,05 35.34 13.65 30.45 0.00 131 222 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C116

TEL : +86-512-57900158
FCC ID: UZ7PS30JP




samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MWMWWWW“ S DMWMW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.08 43.99 74.80 -30.01 5L.23 38.95 18.95 65.14 @.08 -~ -- PEAK 1 12850.00 44.49 74.80 -29.51 5L73 38.95 18.95 €514 @.0p -~ - PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15 996/67_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 T a5 -
Wifi 6E(Peak) I WiFi 6E(Peak)
813 1 813 |
50 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5985.80 81.52 66.20 -6.68 63.03 35.11 13.78 30.48 0.00 299 368 PEAK 1 6625.00 106,80 ------ ------ B8.38 35.25 13.60 30.43 0.00 29 360 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
ik ik 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 W 5
e u
Av
) 325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5980.20 59.81 68.20 -B.39 4130 35.10 13.80 30.39 @.00 299 360 AVERAGE 1 6625.00 96,49 ---ene woeeen 78.07 35.25 13.60 30.43 0.00 29 360 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15 996/67_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 . a5 -
) Wifi 6E(Peak) WiFi 6E(Peak)
I
813 813
650 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5892.60 83.84 88.20 -4.36 65.35 35.47 13.81 30.39 0.0 267 G4 PENK 1 6625.00 19,05 ---ens -=---- .49 35.34 13.67 30.45 0.00 267 64 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 W 5
. W u
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.80 62.94 68.20 -5.26 44.46 35.14 13.74 30.48 0.00 267 64 AVERAGE 1 6625.00 98.98 ---ens -oe-e- B0.55 35.20 13.65 30.42 0.00 267 64 AVERAGE
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak e AR b . . e
gppthii
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 45.03 74.80 -28.97 5L.49 39.07 19.40 649 0.0 - - PEAK 1 12370.00 4408 74.80 -29.92 50.54 39.87 19.40 6493 0.0 - - PEAC
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samranas. FCC RF Test Report

Report No. : FR3D0816A

]
i wma@
48 1 W
Peak i "

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12699.00 44.92 74.00 -29.08 50.83 39.19 19.63 64.73 .00 == PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— i — —

|
1 WeE |
“WMWWM

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 12699.00 4.5 74.80 -29.44 50.47 39.19 19.63 6473 8.0 -- - PEAC
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1‘ b i
AN A M A A PPRSPRETRA———
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12670.08 45.47 83.20 -42.73 50.83 39.30 19.95 6461 @.08 -~ -- PEAK 1 12870.00 44.99 88.20 -43.21 50.35 39.30 19.95 6461 @.08 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C39 of C116

TEL : +86-512-57900158
FCC ID: UZ7PS30JP



SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
48 1 o WWJW‘W 3 4 o
Peak [RPPS RT e A S ool i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12950.00 45.97 88.20 -42.23 5L.26 39.25 20.00 64.56 .00 == PEAK 1 12950.00 45.11 83.20 -43.09 50.40 39.25 20.02 64.5 @.08 -~ - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mellilﬂlj‘ﬂrn] 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
LI 1 W,,ng § 1
Peak I W MWWMWWM.
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13630.00 45.53 88.20 -42.67 50.85 39.17 20.0 64.51 .00 == PEAK 1 13830.00 45.45 88.20 -42.75 50.77 39.17 20.02 6451 @.08 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7PS30JP
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
48 1 il 4
Peak W#mew Wmmmwuwmmwwl"“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12870.00 45.57 28.20 -42.63 50.93 39.30 19.95 o646l 0.0 - --PEMC 1 12870.00 4476 88.20 -43.44 50,12 39.30 19.95 o461 0.0 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
488 j wWJRW " 1 L x..qawLwﬁl
Peak - T T e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12950.00 45.11 B8B.20 -43.09 50.40 39.25 20.0 64.56 0.00 == PEAK 1 12950.00 45.09 B88.20 -43.11 50.38 39.25 20.02 64.5 @.08 -~ -- PEAK
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samranas. FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak e AR b 1
[P S WWWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13630.08 4473 83.20 -43.47 50.05 39.17 20.00 o451 @.op - -- PEAK 1 13630.00 44.01 88.20 -44.19 49.33 39.17 20.02 6451 @.00 -~ -- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C44 of C116

TEL : +86-512-57900158
FCC ID: UZ7PS30JP




samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § i
Peak mmmwmwww o " M
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12899.00 44.47 83.20 -43.73 49.76 39.30 20.01 cd.ce @.00 - -- PEAK 1 12899.00 44.99 83.20 -43.21 50.28 39.30 20.01 cd.ce @.08 - - PEAK
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FCC RF Test Report

Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak L 1 e j i
oA A A i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12970.00 45.22 8B.20 -42.98 50.55 39.23 19.99 64.55 .00 == PEAK 1 12970.00 4410 83.20 -44.10 49.43 39.23 19.99 6455 @.00 -~ - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13850.09 45.68 88.20 -43.12 50.35 39.15 20.08 64.50 .00 == PEAK 1 13850.00 45.43 88.20 -42.77 5070 39.15 20.08 o450 @.00 -~ -- PEAK
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12930.00 44.58 83.20 -43.62 49.85 39.27 20.03 6457 @.00 - -- PEAK 1 12930.00 45.09 88.20 -43.11 5.3 39.27 20.03 64.57 @.08 -~ - PEAC
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13010.00 44.48 83.20 -43.72 49.84 39.19 19.97 6452 @.00 -~ -- PEAK 1 13610.00 44.35 88.20 -43.85 49.71 39.19 19.97 o452 @.00 - - PEAK
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 4479 88.20 -43.41 50.63 39.13 20.10 64.49 .00 PEAK 1 13670.00 46.54 88.20 -41.66 SL.78 39.13 20.12 64.49 @.00 - - PEAK
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 44.41 74.80 -29.59 49.33 39.20 0.16 6428 @.00 -~ -- PEAK 1 13399.00 44.64 74.80 -29.36 49.5% 39.20 20.16 6428 @.00 - - PEAC
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13750.08 45.41 83.20 -42.79 49.9% 38.80 20.55 63.92 @.08 -~ -- PEAK 1 13750.00 45.58 88.20 -42.62 50.15 38.80 20.55 63.92 @.08 -~ - PEAK
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 45.66 88.20 -43.14 50.30 39.13 .10 64.49 .00 == PEAK 1 13670.00 45.73 88.20 -42.47 50.97 39.13 20.12 6449 0.0 - - PENK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.08 45.46 74.80 -28.54 50.38 39.20 20.16 6428 @.08 -~ -- PEAK 1 13390.00 45.69 74.80 -28.31 S0.61 39.20 20.16 6428 @.00 -~ -- PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13750.00 46.05 83.20 -42.15 50.62 38.80 20.55 63.92 @.08 -~ -- PEAK 1 13750.08 47.17 88.20 -41.03 SL.74 38.80 20.55 63.92 @.08 -~ - PEAK
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 45.43 88.20 -42.77 50.54 39.07 20.27 64.45 .00 == PEAK 1 13030.00 45.34 83.20 -42.86 S0.45 39.87 20.27 6445 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7PS30JP

Page Number

: C56 of C116




samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | L] i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak e WWWWMM DWMMMMWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13370.08 4487 74.80 -29.13 49.82 39.20 20.14 6429 @.00 - -- PEAK 1 13370.00 4481 74.80 -29.19 49.76 39.20 20.14 6429 @.00 - - PEAC
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Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13770.00 44.20 83.20 -44.00 48.76 38.80 20.53 63.89 @.08 -~ -- PEAK 1 13770.00 44,85 88.20 -43.35 49.41 38.80 20.53 63.89 @.08 - - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13050.00 44.99 74.80 -29.01 49.97 39.10 20.29 6437 @.00 -~ - PEAK 1 13250.00 44.65 74.80 -29.35 49.63 39.10 20.29 6437 @.00 -~ - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13410.00 44.5 B88.20 -43.64 29.47 39.19 .17 64.27 .00 == PEAK 1 13410.00 4424 83.20 -43.96 49.15 39.19 .17 6427 @00 - - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13730.00 445 83.20 -43.67 49.12 38.80 20.55 63.% @.08 -~ -- PEAK 1 13730.00 4.5 B88.20 -43.64 49.15 38.80 20.55 63.% @.08 -~ - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.00 4493 74.00 -29.07 29.97 39.28 20.08 64.32 .00 == PEAK 1 13330.00 4414 74.80 -29.86 49.18 39.20 20.08 6432 @.00 - - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13650.08 45.29 83.20 -42.91 Se.6e 38.85 20.47 4.3 @.08 -~ -- PEAK 1 13650.00 44.67 88.20 -43.53 49.38 38.85 20.47 4.3 0.0 -- - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13799.00 44.29 83.20 -43.91 45.86 38.80 20.50 63.67 @.08 -~ -- PEAK 1 137%.00 4418 83.20 -44.02 48.75 38.80 20.50 63.87 @.08 - - PEAK
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Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13%90.00 44.80 83.20 -43.40 48.97 38.89 20.57 63.63 @.08 -~ -- PEAK 1 13%90.00 43.97 88.20 -44.23 45.14 38.89 20.57 63.63 @.08 -~ - PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 7138 86.20 -16.62 51.34 35.80 14.84 30.60 0.00 108 185 PEAK 1 715,00 97,90 ---ens -eeee- 705 35.80 14.85 30.60 .00 lee 185 PEAC
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Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 59.01 68.20 -9.19 38.97 35.80 14.84 30.60 @.00 109 185 AVERAGE 1 710500 89,87 ---eme woeeen 69.79 35.80 14.87 30.59 .00 0@ 185 AVERAGE
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Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 712612 64.24 86.20 -13.95 44.20 35.80 14.84 30.60 0.00 101 167 PEAK 1 705,00 94,94 -eeme woeeen 74,89 35.80 14.85 30.60 .00 lel 187 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
i
i 489 AR
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 5435 68.20 -13.85 34.31 35.80 14.84 30.60 0.00 1Al 167 AVERAGE 1 715,08 86,12 ---ens =eeeen 66,67 35.80 14.85 30.60 .00 1ol 187 AVERAGE
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak R It—————— ———— e -
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14230.08 4471 83.20 -43.49 48.54 39.06 20.78 63.67 @.00 -~ -- PEAK 1 14230.00 4416 83.20 -44.04 47.99 39.86 20.78 63.67 @.08 -~ -- PEAK
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak . e [
oy M
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13799.00 44.87 83.20 -43.33 49.44 3B.80 20.50 63.67 @.08 -~ -- PEAK 1 137%0.00 4473 88.20 -43.47 49.30 3B.80 20.50 63.87 @.08 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak A o nwmmmwww
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13%90.00 43.99 83.20 -44.21 45.16 38.89 20.57 63.63 @.08 -~ -- PEAK 1 13%90.00 4451 88.20 -43.69 48.68 38.89 20.57 63.63 @.08 -~ - PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
50
Mode Band Edge
U-NII-8_6.525-6.875_802.11ax HE20_CH233_7115MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 -
Wifi 6E(Peak) 1 WiFi 6E(Peak)
t
813 813 |
650 5 WWW
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 7475 86.20 -13.45 5471 35.80 14.84 30.60 0.00 238 198 PEAK 1 710500 89,54 -eeme weeeen 69.49 35.80 14.85 30.60 .00 238 198 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
i B3 1
[\/\ WIFLBE(AVG) WIFLSE(AVG)
50 : 5 |
i L 489 Lt
Av
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7125.60 66.85 68.20 -1.35 46.81 35.00 14.84 30.60 @.00 238 19 AVERAGE 1 715,00 80,83 ---enn -eeeen 60,78 35.00 14.85 30.60 0.0 238 198 AVERAGE
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saronas. FCC RF Test Report

Report No. : FR3D0816A
50
Mode Band Edge
U-NII-8_6.525-6.875_802.11ax HE20_CH233_7115MHz
ANT SDM 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 -
Wifi 6E(Peak) i WiFi 6E(Peak)
813 813 |
650 5 M
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 71.65 86.20 -16.55 SL.61 35.80 14.84 30.60 0.00 108 109 PEAK 1 715,08 87,52 =--ees =eeeen 67.47 35.80 14.85 30.60 .00 le@ 109 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
813 LW 1
™ f,\ WIFLBE(AVG) WIFLSE(AVG)
50 V¥ 5 |
i L 489 N
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 63.42 68.20 -4.78 43.38 35.00 14.84 30.60 0.00 109 109 AVERAGE 1 715,08 7718 ---eee weeeen 5713 35.80 14.85 30.60 0.0 100 109 AVERAGE
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= as. FCC RF Test Report Report No. : FR3D0816A

50

Mode Harmonic

U-NII-8_6.525-6.875_802.11ax HE20_CH233_7115MHz

ANT SDM 0+1
Pol. Horizontal Vertica
0 Level (dBuVim] 0 Level (dBuVim
1138 1138
975 075
3 u Vi BE[PJLR) 3 u Vi EE[PJLK)
650 6.0
Peak s ‘ e {
Avg 4 8
163 16.3
1[5‘000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Woduinddn & BN Bn B B & w d Wduinddn & BN Bn B B & o
1 14730.00 45.00 28.20 -43.19 45.84 39.06 2078 63.67 0.0 - -- PEAK 1 1473000 45.10 88.20 -43.10 45.93 39.86 2078 63.67 0.0 - -- PEAC
mlevel(dl!wimj 120Leve|(dBquJ
100 1080
00 0
B L I E{Paak) Bl —|_H L Y E{Peak)
Peak
i WA il —|_H i WA
Avg B ]
45‘UWWMWWW il WWWWWMMWWMW
(il il
150 150
180 240, 200, Ha, 35600 400 18000 240, 26400 . 35600 40000
Frequency (VH) Frequency (k)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7PS30JP

Page Number : C73 of C116




FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
51
Mode Band Edge
U-NII-8_6.525-6.875_802.11ax HE20_CH233_106/54_7115MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
650 A WWWW
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 72.97 86.20 -15.23 52.93 35.80 14.84 30.60 0.0 128 177 PEMK 1 7115.00 86,90 -----s -=---- 66,85 35.80 14.85 30.60 .00 128 177 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
813 813 1
WIFLBE(AVG) WIFLSE(AVG)
50 /\/\( 5 |
a8 8 e
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 66.61 68.20 -1.59 46.57 35.80 14.84 30.60 @0.00 128 177 AVERAGE 1 705,08 75,51 =-eeee meeeen 55,46 35.80 14.85 30.60 0.0 128 177 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
51
Mode Band Edge
U-NII-8_6.525-6.875_802.11ax HE20_CH233_106/54_7115MHz
ANT SDM 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
WiFi GE(Peak) WiFi GE(Peak
N B !
50 A W“WWW
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 66.50 66.20 -21.62 46.54 35.80 14.84 30.60 0.00 260 271 PEAK 1 715,08 79.13 =-eeme weeeen 59.88 35.00 14.85 30.60 0.0 260 271 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
813 813
— WIFLBE(AVG) ! WIFLSE(AVG)
50 W 5 |
it L s e
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 59.67 68.20 -9.13 39.03 35.00 14.84 30.60 0.00 260 271 AVERAGE 1 715.08 70,07 =--ene -eeeen 50.82 35.80 14.85 30.60 .00 260 271 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
M.S_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak L 4\‘ § n‘\ . o
s L b it
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13850.08 4471 83.20 -43.49 49.68 38.80 20.63 63.00 @.08 -~ -- PEAK 1 13850.00 44.46 83.20 -43.74 45.83 38.80 20.63 63.00 @.08 - -- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MW ‘ : Al urnL -—J-‘*" M'J“ '1
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14610.00 45.62 83.20 -42.58 49.73 38.91 20.60 63.62 @.00 -~ -- PEAK 1 14610.00 43.9 B88.20 -44.24 45.07 38.91 20.60 63.62 @.08 -~ -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
54
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_7085MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
50 1 5 MWWW
i e s
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7281.00 60.08 ©6.20 -18.12 40.30 35.00 14.65 30.67 0.00 109 185 PEAK 1 7865.00 165,22 ---ens =oeee- 85,13 35.81 14.85 30.57 .00 lea 185 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 k 5 |
s ! 8 e
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 712124 4750 68.20 -10.68 27.48 35.80 14.84 30.60 0.00 109 185 AVERAGE 1788500 94,85 ---eme weeeen 7478 35.83 14.80 30.56 0.00 0@ 185 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
54
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_7085MHz
ANT SDM 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
M WiFi GE(Peak) WiFi GE(Peak
813 f v 813 |
650 i A M
it A Al i
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715124 58.42 86.20 -19.78 38.45 35.80 1479 30.62 0.0 109 104 PEAK 1 7865.00 100,42 ----ns -=--e- B0.35 35.83 14.80 30.56 .00 109 1p4 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 \ 5 |
s ! 8 g™
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 71516 47.41 68.20 -10.79 27.37 35.80 14.84 30.60 0.00 109 164 AVERAGE 1 7885.00 90,34 ---eme oeeeen 70,27 35.83 14.80 30.56 0.0 109 104 AVERAGE
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samranas. FCC RF Test Report Report No. : FR3D0816A

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it | DWL“W § 1 WVLW
Peak P e s e ey
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14179.08 45.20 83.20 -43.00 49.83 39.00 20.83 63.66 @.00 -~ -- PEAK 1 14170.00 44.67 83.20 -43.53 45.50 39.00 20.83 63.66 @.00 -~ -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_242/62_7085MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
650 1 5 M
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7240.20 59.16 86.20 -19.04 39.32 35.80 1474 30.78 0.0 108 174 PEAK 1 78685.00 104,78 ---ene -eeeen B4.69 35.81 14.85 30.57 .00 lee 174 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 \ 5 |
us ! u ™
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 717444 4351 68.20 -19.69 28.64 35.80 1471 30.64 @.00 109 174 AVERAGE 1788500 94,64 ---eme weeeen 7455 35.81 14.85 30.57 0.00 lo@ 174 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816A
55
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_242/62_7085MHz
ANT SDM 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 |
' MWM Wi 6Pk ‘ W el
T
813 813 |
50 i 5 M
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7130.92 58.46 86.20 -19.74 38.44 35.80 14.83 30.61 0.0 106 96 PEAK 1 7885.00 98.53 ---eee -eeee- 7844 3581 1485 30.57 0.0 le6 96 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 k 5 |
us ! u ™=
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 719988 43.43 68.20 -19.77 28.68 35.80 14.62 30.67 @.00 106 96 AVERAGE 1 7885.00 88.98 ---ens -oe-e- 68,91 35.83 14.80 30.56 0.0 106 96 AVERAGE
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Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak . I—————
e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13099.00 43.80 83.20 -44.40 45.02 38.80 20.73 6€3.75 @.00 - - PEAK 1 13899.00 4430 88.20 -43.99 48.52 38.80 20.73 €375 0.0 - - PEAC
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57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_7025MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
MM;’”’\ WiFi GE(Peak) WiFi GE(Peak
i
813 813 |
650 i 5 WW
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 728450 58.51 86.20 -19.69 38.72 35.80 14.66 30.67 0.00 108 162 PEAK 1 7625.00 183,63 ---ens -=e-e- B3.84 35.84 14.46 30.51 .00 lee 182 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 L 5 |
s ! 8 B
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 71530 47.43 68.20 -10.72 27.44 35.80 14.84 30.60 0.00 109 152 AVERAGE 1762500 9251 --eee meeeen 770 35.84 1446 3051 0.00  log 182 AVERAGE
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57
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_7025MHz
ANT SDM 0+1
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 |
nym Wi 6Pk ‘ Wil
813 v V v 813 |
650 i A W
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7183.84 58.53 86.20 -19.67 38.68 35.80 14.70 30.65 @0.00 1ol 161 PEAK 1 7625.00 98,57 =--ens weeeen 78,70 35.86 1451 3052 0.00 el 181 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 K 5 |
s ! 8 LﬁﬁJ~A~*““’"
Av
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MH)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 712774 4737 68.20 -10.83 27.34 35.80 14.83 30.60 0.00 1Al 11 AVERAGE 1 7625.00 88.76 ---ens -ee-e- 68,91 35.86 14.51 30.52 .00 1ol 181 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak R TP SRR mmﬂvlm LTS S R ..m'.'awmwmwﬂl”""
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14850.00 44.25 83.20 -43.95 48.10 38.95 20.83 63.63 0.0 -~ - PEAK 1 14850.00 44.46 88.20 -43.74 48.31 38.95 20.83 63.63 @.08 -~ - PEAC
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58
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ 484/66_7025MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
650 1 5 MM
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7156.34 58.79 86.20 -19.41 38.85 35.80 1477 30.63 0.0 144 180 PEAK 1 7625.00 16184 ---ene weeeen BLB3 35.89 14.66 30.54 .00 144 180 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 \\ 5 |
1
it s MPRPRE e -
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713434 49.73 68.20 -18.47 29.72 35.80 14.82 30.61 @.00 144 180 AVERAGE 1762500 94,86 ---ens -eeee- 74,85 35.89 14.66 3054 0.00 144 180 AVERAGE
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58
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ 484/66_7025MHz
ANT SDM 0+1
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
,‘PN /"1 W\ Wifi 6E(Peak) WiFi 6E(Peak)
|
813 Y V i 813 |
50 1 5. WWW
A
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 723,20 59.92 86.20 -18.28 40.12 35.80 14.69 30.69 0.0 262 270 PEAK 1762500 99.04 ---eme oeeeen 79.03 35.89 14.66 30.54 0.0 262 270 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 K 5 |
1
it s ™=
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 719.88 49.43 68.20 -18.72 29.69 35.00 14.65 30.66 @.00 262 270 AVERAGE 1 7625.00 89,61 ---ens -oe-e- 69.58 35.87 1471 30.55 0.0 262 270 AVERAGE
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59
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_6985MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
Wifi 6E(Peak) Il WiFi 6E(Peak)
813 813 |
650 1 5
ot st
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71539 56.80 66.20 -19.40 38.85 35.80 14.78 30.63 0.0 102 184 PEAK 1 6965.00 104,38 ---ene -oeeen B4.70 35.80 1436 30.50 .00 le2 184 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 il f
813 813
WIFLBE(AVG) il WIFLSE(AVG)
50 5 |
us 1 u WA
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.16 43.35 68.20 -19.85 28.31 35.80 14.84 30.60 @.00 102 184 AVERAGE 1 698500 95.16 ---ems =oeee- 75,50 35.80 1436 3050 0.00 102 184 AVERAGE
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59
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_6985MHz
ANT SDM 0+1
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
f»\m ,f'\,‘f‘fq ﬁJM f WiFi GE(Peak) WiFi GE(Peak
| ! i
813 L V V WI 813 |
650 1 5 MM
it
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7174.60 59.22 86.20 -18.98 39.34 35.80 14.72 30.64 0.0 109 168 PEAK 1 6965.00 100,19 ---enn -oeee- B0.51 35.81 1436 30.49 .00 led 108 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) l WIFLSE(AVG)
50 \\_{ 5 |
s i 8 A
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 7129.% 47.63 68.20 -10.57 27.60 35.00 14.83 30.60 0.00 109 108 AVERAGE 1 6985.00 89.89 ---eee -eeee- 70.20 35.80 1439 30.50 0.00 100 108 AVERAGE
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Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg
1 13970.00 45.67 88.20 -43.13 49.21 38.87 M.64 G366 .00

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 | 813 |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it § n WL’W
Peak i MO A e ooy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
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60
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_996/68_6985MHz
ANT SDM 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
Wifi 6E(Peak) WiFi 6E(Peak)
T T f T i
813 813 |
650 1 5 W
et
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 718,76 59.01 88.20 -19.19 39.15 35.80 14.68 30.65 0.00 388 202 PEAK 1 6985.00 16147 =--enn =eeeen BLGG 35.82 14.49 30.50 .00 388 202 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) Il WIFLSE(AVG)
50 k 5 |
us ! A u b=
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.30 43.45 68.20 -19.75 28.41 35.80 14.84 30.60 @0.00 388 202 AVERAGE 1 6985.00 90,94 ---eee weeeen 7113 35.82 14.49 30.50 .00 388 202 AVERAGE
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60
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_996/68_6985MHz
ANT SDM 0+1
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
/\Aﬂmmmm Wi GE(Peak) WiFi GE(Peak
v
813 RERA 813
50 ! 5 M
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7137.64 65.37 86.20 -10.03 45.37 35.80 14.81 30.61 0.0 275 G4 PEMK 1 6965.00 16155 ---enn ==eee- BLS7 35.90 14.61 30.53 @.0e 275 64 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 K 5
us ! - u A
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7127.68 43.42 68.20 -19.78 28.38 35.00 14.84 30.60 @.00 275 64 AVERAGE 1 6985.00 90,84 ---eee -oeeen 70,83 35.89 14.66 3054 0.00 275 64 AVERAGE
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